
A

LEGS

TOP

CROSSBAR

METAL COVER

B)

HEX BOLT 7/16 x 1-1/4"

A)
SOCKET BUTTON HEAD BOLT 5/16 x 1-1/2" 

LOCK WASHER 5/16

 WASHER 5/16

INSTRUCTIONS:

WITH HELP TURN THE TOP UP SIDE DOWN ON A CLEAN SURFACE.1.
INSERT THE CROSSBAR INTO THE LEGS, SCREW THE HEX BOLT WITHOUT TIGHTENING. 2.
AS SHOWN IN PICTURE B.
ALIGN THE LEG HOLE INTO THE TABLE TOP AND SCREW IN ALL THE PARTS TIGHTLY 3.
INCLUDING CROSSBOARD SCREW.
INSERT THE METAL COVER GUIDED BY THE SLOTS IN THE LEGS.4.
WITH SOMEONE ELSE´S HELP, PLACE THE TABLE IN THE DESIRED PLACE.5.

SOCKET BUTTON HEAD BOLT 5/16 x 1-1/2"

WASHER 5/16"

LOCK WASHER 5/16"

ALLEN KEY 3/16

HEX BOLT 7/16 x 1-1/4"

8

8

8

2

1
I-TBL-C012

ASSEMBLY INSTRUCTIONS

PRODUCT IMAGE SHOWN IS FOR ILLUSTRATIVE PURPOSES ONLY, SHOULD NOT BE TAKEN AS REFERENCE POINT

HARDWARE
DESCRIPTION #PCS



SKUS: 

TORNILLERIA

ITEM UBICACIONDESCRIPCIÓN #PCS

CODIGO:

I-TBL-C012


	Sheet1
	Vista de dibujo1
	Vista de dibujo2
	Vista de detalle A (1 : 8)

	Hoja1

